
SUMMARY OF PRODUCT CHARACTERISTICS 

 

1. NAME OF THE MEDICINAL PRODUCT 

İOPOLİMİD 300 mgI/ml Solution For Injection 

 

2. QUALITATIVE AND QUANTITATIVE COMPOSITION 

Active Substance:      mg/ml 

İopromide          623 mg 

 

Excipient(s): 

Calcium disodium EDTA      0.10 mg  

 

For a full list of excipients, see section 6.1. 

 

3. PHARMACEUTICAL FORM 

Vial containing solution for injection 

Clear, particulate-free solution 

 

4. CLINICAL PARTICULARS 

4.1 Therapeutic indications 

It is for diagnostic use! 

It is for use intravascularly and in body cavities. 

It is used to increase contrast in computed tomography (CT), arteriography and venography, 

intravenous / intraarterial digital subtraction angiography (DSA), intravenous urography, ERCP 

(endoscopic retrograde cholangiopancreatography), arthrography and examination of other body 

cavities. Especially for angiocardiography. 

It is not used intrathecally. 

 

4.2 Posology and method of administration 

Dietary recommendations  

Normal diet can be continued for up to two hours before the administration. In the last two hours, 

the patient should refrain from eating. 

Hydration 

 Adequate hydration should be maintained before and after intravascular contrast medium 

administration. This is especially true for patients with multiple myeloma, diabetes mellitus, 

polyuria, oliguria, hyperuricemia, as well as for newborns, infants, young children and elderly 

patients. 



Newborns (<1 month) and infants (1 month - 2 years)  

Young children (age <1 year) and especially newborns are very sensitive to electrolyte imbalance 

and haemodynamic changes. Care should be taken regarding the amount of contrast agent 

administered, the technical performance of the radiological procedure and the patient's condition. 

Anxiety  

The pronounced state of excitement, anxiety, and pain may increase the risk of side effects or 

exacerbate contrast agent-related reactions. Such patients may be given a sedative. 

Heating before use  

Contrast medium that is brought to body temperature before use is better tolerated and is more 

easily injected due to the reduced viscosity. Using a heater, the bottle should be heated to 37 

degrees for the amount calculated to be required on the day of the examination. It has been shown 

that longer heating does not alter chemical purity when protected from sunlight, but this period 

should not exceed three months. 

Test 

Sensitivity testing using a small test dose of contrast medium is not recommended as there is no 

predictive value. Also, the test dose on its own can cause severe or even fatal hypersensitivity 

reactions. 

Posology / application frequency and duration: 

Dosage for intravascular use 

 In patients with significant symptoms of cardiovascular or renal insufficiency and in poor 

general condition, the contrast medium dosage should be kept as low as possible. It is 

recommended that these patients' renal function be monitored for at least 3 days after the 

examination. 

 

The dosage should be adapted to the age, weight, clinical problem and test technique. 

 

The doses given below are recommendations only and correspond to the average adult dose of 70 

kg. Doses are given for a single injection or per kilogram of body weight as shown below. 

 

Generally, 1.5 grams of iodine per kilogram of body weight (BW) is well tolerated. 

 

Between separate applications, the body should be given sufficient time to normalize the 

increased osmolality by the interstitial fluid. In some special cases, if it is necessary to exceed the 

dose of 300-350 ml in adults, additional water and electrolytes should be given if possible. 

 



Recommended doses for single injection: 

 

Conventional angiography  

Aortic arch angiography = 50 - 80 ml İOPOLİMİD 300 mgI / ml solution for injection 

Selective angiography = 6 - 15 ml İOPOLİMİD 300 mgI / solution for injection 

Thoracic aortography = 50 - 80 ml İOPOLİMİD 300 mgI/ml Solution For Injection/İOPOLİMİD 

370 mgI/ml Solution For Injection  

Abdominal aortography = 40 - 60 ml İOPOLİMİD 300 mgI / ml solution for injection 

Arteriography 

Upper extremities = 8 - 12 ml İOPOLİMİD 300 mgI / ml solution for injection 

Lower extremities = 20 - 30 ml İOPOLİMİD 300 mgI / ml solution for injection 

Venography 

Upper extremities = 15 - 30 ml İOPOLİMİD 300 mgI / ml solution for injection 

Lower extremities = 30 - 60 ml İOPOLİMİD 300 mgI / ml solution for injection 

 

Intravenous DSA 

30 - 60 ml of İOPOLİMİD 300 mgI/ml Solution For Injection as i.v. bolus injection (flow rate: 8 

- 12 ml / sec into the cubital vein, 10 - 20 ml / sec into the vena cava) is recommended only for 

contrast-enhanced visualization of large vessels. The amount of contrast material left in the veins; 

It can be reduced immediately by bolus administration of isotonic sodium chloride solution and 

used for diagnostic purposes. 

In adults = 30 - 60 ml İOPOLİMİD 300 mgI/ml Solution For Injection  

 

Intra-arterial DSA 

Doses and concentrations used in conventional angiography can be reduced for intra-arterial DSA 

(digital subtraction angiography). 

 

Computed Tomography (CT) 

The spiral CT enables rapid access to data volume during a single breath hold in the single - but 

especially multi-slice technique. The use of the automatic power injector and bolus monitoring is 

highly recommended to optimize the effect of the i.v. bolus dose delivered at the region of 

interest (peak, time and duration of the rise). 

Whole body CT 

 In computed tomography; the required contrast agent doses and the rate of administration depend 

on the organ to be examined, the diagnostic problem, and especially the different scanning and 

imaging times of the scanners used. 

 

Cranial CT 

In adults: 1.0 – 2.0 ml / kg body weight İOPOLİMİD 300 mgI/ml Solution For Injection  

 

 



Intravenous Urography 

The lack of physiological concentration of the nephrons that are not fully mature in newborns and 

infants requires a relatively higher dose of contrast agent. 

 

The following doses are recommended (BW: Body Weight). 

 

In newborn (<1 month) 1.2 g iodine per kg = 4,0 ml / kg BW İOPOLİMİD 300 mgI/ml Solution 

For Injection  

In infants (1 month - 2 years) 1.0 g iodine per kg = 3,0 ml / kg İOPOLİMİD 300 mgI/ml Solution 

For Injection  

In young children (2-11 years) 0.5 g iodine per kg = 1.5 ml / kg İOPOLİMİD 300 mgI/ml 

Solution For Injection  

In adolescents and adults 0.3 g iodine per kg = 1.0 ml / kg İOPOLİMİD 300 mgI/ml Solution For 

Injection  

Dose may be increased if necessary for special indications. 

 

Doses for use in body cavities 

During arthrography, hysterosalpingography and ERCP, contrast agent injections should be 

monitored by fluoroscopy. 

 

Recommended doses for single injection: 

The dosage may vary depending on the age, weight and general condition of the patient. It also 

depends on the clinical problem, examination technique and the area to be examined. The doses 

given below are recommendations only and are average doses for a normal adult. 

 

Arthrography 

5 - 15 ml İOPOLİMİD 300 mgI/ml Solution For Injection  

ERCP: Dosage is usually based on the clinical problem and the size of the structure to be imaged. 

Other: Dosage is usually based on the clinical problem and the size of the structure to be imaged. 

 

Method of Administration: 

If possible, intravascular administration of the contrast medium should be done while the patient 

is lying down. 

Computed Tomography (CT) If possible; İOPOLİMİD should be given as an i.v. bolus, 

preferably by an autoinjector. 

Relative constant - albeit not maximum - blood level  

In slow scanners only, to achieve a relative constant - although not maximum - blood level , half 

of the total dose should be given as a bolus and the rest should be administered within 2 to 6 

minutes. 

 



Intravenous Urography 

Following the administration of İOPOLİMİD 300 mgI/ml Solution For Injection at the 

aforementioned doses and within 1-2 minutes, the contrast-rich appearance of the renal 

parenchyma is obtained 3-5 minutes later, the renal pelvis and ureters after 8-15 minutes. For the 

film, early times should be chosen for young patients and late times for the elderly. 

 

Normally, it is recommended to take the first film 2 to 3 minutes after contrast agent 

administration. 

Late films can provide better visualization of the urinary system in newborns, infants and those 

with impaired renal function. 

 

Additional information on special populations: 

Renal/Hepatic failure: 

 

Renal impairment: 

The dose of contrast agent should be kept as low as possible in patients with severe renal 

insufficiency and poor general condition. It is recommended that these patients' renal function be 

monitored for at least 3 days after the examination. 

Hepatic impairment: 

Since only 2% of the administered dose is excreted in the faeces and is not metabolized, 

iopromide elimination is not affected by the deterioration of liver functions. It is considered that 

no dose adjustment is necessary in patients with hepatic impairment. 

 

 

Pediatric population: 

 

Intravenous urography 

The lack of physiological concentration of the nephrons that are not fully mature in newborns and 

infants requires a relatively higher dose of contrast agent. 

The following doses are recommended (BW: Body Weight). 

In newborns (<1 month) 1.2 g iodine per kg = 4.0 ml / kg BW İOPOLİMİD 300 mgI/ml Solution 

for Injection 



 In infants (1 month-2 years) 1.0 g iodine per kg = 3.0 ml / kg BW İOPOLİMİD 300 mgI/ml 

Solution for Injection  

In young children (2-11 years) 0.5 g iodine per kg = 1.5 ml / kg BW İOPOLİMİD 300 mgI/ml 

Solution for Injection  

In adolescents and adults 0.3 g iodine per kg = 1.0 ml / kg İOPOLİMİD 300 mgI/ml Solution for 

Injection  

 

Geriatric population: 

Due to vascular pathology and neurological disorders, the risk of overreaction to iodinated 

contrast media increases in the elderly. 

 

 

4.3 Contraindications 

• Intrathecal use, 

• Contraindicated in pediatric patients in case of long-term fasting or use of laxatives prior to 

contrast agent injection.  

• İOPOLİMİD is contraindicated in individuals who are hypersensitive to the active substance or 

other components of the drug and who have previously had a reaction to the contrast medium 

(see section 4.4 Special warnings and precautions for use). 

 

4.4 Special warnings and precautions for use 

 

For all indications: 

Although the warnings and precautions that follow are valid for all applications, the mentioned 

risks are higher in intravascular applications. 

Special Warnings 

 Hypersensitivity reactions İOPOLİMİD may be associated with anaphylactoid / hypersensitivity 

or other idiosyncratic reactions characterized by cardiovascular, respiratory and cutaneous 

manifestations.  

It is possible to develop allergy-like reactions up to severe, including mild to shock (see Section 

'4.8 Undesirable effects'). Most of these reactions occur within the first 30 minutes after 

administration. However, late reactions (after hours or days) can also occur. 

 

The risk of hypersensitivity reaction is higher in those with a history of bronchial asthma or other 

allergic diseases. 

 

Due to the increased risk of hypersensitivity reactions (including severe reactions), a careful 

risk/benefit judgment is required, especially in patients with known hypersensitivity to 



İOPOLİMİD or its excipients, or those with previous hypersensitivity to another iodinated 

contrast agent. However, such reactions are erratic and unpredictable in nature. 

 

Patients who develop such reactions while using beta-blockers may be resistant to the effects of 

beta agonist therapy (see Section ‘4.5 Interaction with other medicinal products and other forms 

of interaction”). 

 

In the case of a severe hypersensitivity reaction, patients with cardiovascular disease are more 

prone to serious or fatal outcomes. 

 

It is recommended that patients be observed after the operation due to the possibility of severe 

hypersensitivity reactions after the application. 

 

Preparations should be made for the implementation of emergency measures for all patients. 

 

In patients at an increased risk of acute allergy-like reactions, premedication with a corticosteroid 

regimen may be considered in patients with pre-existing moderate to severe acute reactions, 

asthma, or allergies requiring medical treatment. 

 

Thyroid dysfunction 

Since iodinated contrast agents may cause hyperthyroidism and thyrotoxic crisis, a careful 

risk/benefit assessment should be made, especially in patients with known or suspected 

hyperthyroidism or goiter. In cases known or suspected to have hyperthyroidism, a decision on 

thyroid function measurement and/or protective thyeostatic medication can be made before the 

administration of İOPOLİMİD. 

 

Hydration 

In order to minimize the risk of contrast agent-induced nephrotoxicity, it should be ensured that 

hydration is sufficient before and after intravascular and intrathecal administration of 

İOPOLİMİD (see "Intravascular use" - "Kidney failure"). This is especially important in patients 

with multiple myeloma, diabetes mellitus, polyuria, oliguria, hyperuricemia, the newborn, young 

children and the elderly. 

 

The elderly 

Due to vascular pathology and neurological disorders, the risk of overreaction to iodinated 

contrast media increases in the elderly. 

 

Cerebral arteriosclerosis or pulmonary emphysema 

In patients with cerebral arteriosclerosis or pulmonary emphysema, the need for examination may 

need to be carefully reviewed. 

 



Intravascular use 

Kidney impairment 

After intravascular administration of İOPOLİMİD, "nephrotoxicity due to contrast agents" may 

occur, which is seen as temporary impairment of kidney function. Acute kidney failure can occur 

in very rare cases. 

 

Risk factors include, eg: 

- pre-existing kidney failure 

- dehydration 

- diabetes mellitus 

- multiple myeloma/paraproteinemia 

- repeated and/or high doses of İOPOLİMİD 

 

 

 

Ensure adequate hydration in patients who will be treated with İOPOLİMİD; Hydration should be 

initiated before the administration of contrast medium preferably in the form of intravascular 

infusion and continued after the administration and continued until the contrast medium is cleared 

from the kidneys. 

 

Nephrotoxic drugs, oral cholecystographic materials, arterial clamp, renal arterial angioplasty, 

major surgery etc. Conditions that cause additional strain on the kidneys, such as, should be 

avoided until the contrast agent is expelled. 

 

New contrast medium examinations should be postponed until the kidney function returns to the 

level before the examination. 

 

Since iodinated contrast media can be cleared by dialysis, dialysis patients can receive 

İOPOLİMİD for radiological procedures. 

 

Cardiovascular diseases 

Those with significant cardiac disease or severe coronary artery disease have an increased risk of 

developing clinically relevant hemodynamic changes and arrhythmias. 

 

Contrast medium administration in patients with valvular disease and pulmonary hypertension 

may cause significant hemodynamic changes. Reactions, including ischemic ECG changes and 

major arrhythmias, are more common in patients with pre-existing heart disease and elderly 

patients. 

 

Intravascular injection of İOPOLİMİD in patients with heart failure may cause pulmonary edema. 

 



Central nervous system (CNS) disorders 

Patients with a history of seizures or other CNS disorders may have an increased risk of seizures 

or neurological complications associated with administration of İOPOLİMİD. The frequency of 

neurological complications is higher in cerebral angiography and related procedures. 

Pheochromocytoma Patients with pheochromocytoma may be at increased risk of hypertensive 

crisis. 

Anxiety The pronounced state of excitement, anxiety, and pain may increase the risk of side 

effects or exacerbate contrast agent-related reactions. Such patients may be given a sedative. 

Myelography İOPOLİMİD should not be used in myelography. 

Patients with autoimmune disorders Cases of severe vasculitis or Stevens-Johnson-like syndrome 

have been reported in patients with pre-existing autoimmune disorders. 

Myasthenia gravis Administration of İOPOLİMİD may increase symptoms of myasthenia gravis. 

Alcoholism Acute or chronic alcoholism can increase blood-brain barrier permeability. This 

facilitates the passage of the contrast agent to the cerebral tissue, leading to possible CNS 

reactions. 

Due to the possibility of low seizure threshold, caution should be exercised in alcoholics and drug 

addicts. 

Thromboembolic events A feature of non-ionic contrast media is that they have little interaction 

with normal physiological functions. As a result, in vitro conditions the anticoagulant effect of 

the non-ionic contrast agent is less than that of the ionic contrast agent. Many additional factors 

besides the contrast agent contribute to the development of thromboembolic events. These 

include procedure time, number of injections, catheter and syringe material, underlying disease 

status, and concomitant medication. For this reason, these should be taken into account when 

performing vascular catheterization, the angiographic technique should be followed completely, 

the catheter should be washed frequently with saline (if possible with the addition of heparin), 

and the duration of the procedure should be shortened to reduce the risk of thrombus and 

embolism associated with the procedure. 

It has been reported that using plastic syringes instead of glass syringes reduces the possibility of 

in vitro coagulation, but does not eliminate it. 

Caution is recommended in patients with hemocystinuria because of the risk of thrombus and 

embolism. 

Use in other body cavities Before performing hysterosalpingography, the possibility of pregnancy 

should be eliminated. 

Bile ducts and salpinx inflammation increases the risk of reactions after ERCP and 

hysterosalpingography procedures. 

Low osmolar, water-soluble contrast agents should be used routinely for gastrointestinal 

examinations of newborns, infants and children, since they are at risk of aspiration, intestinal 

occlusion and extraluminal leakage into the peritoneal cavity. 

This medicinal product contains less than 1mmol (23 mg) of sodium in each 1 ml dose. So it 

doesn't actually contain sodium. 

 



4.5 Interaction with other medicinal products and other forms of interaction 

 

Biguanides (metformin): Transient renal impairment due to intravascular use of İOPOLİMİD 

may lead to accumulation and lactic acidosis in patients using biguanide. As a precaution, 

biguanides should be discontinued 48 hours before contrast medium administration and not 

begun at least 48 hours after administration and until basic renal function is restored. 

Concomitant use of neuroleptics and antidepressants will lower the seizure threshold, and there 

may be increase in contrast agent-related reactions. 

Beta-blockers: Patients who develop hypersensitivity reactions while taking beta-blockers may be 

resistant to the therapeutic effects of beta agonists (see 4.4 Special Use warnings and 

precautions). 

Interleukin-2: Previous treatment with interleukin-2 (up to a few weeks) has been associated with 

an increased risk of delayed type reaction to İOPOLİMİD. 

Interference with diagnostic tests Radioisotopes: Diagnosis and treatment of thyroid diseases can 

be prevented with thyrotropic radioisotopes due to the decrease in radioisotope uptake for a few 

weeks after İOPOLİMİD administration. 

Interactions with food Two days before examinations of the abdomen, kidneys and bladder, the 

patient should avoid foods that cause gas, especially peas, beans, lentils, salads, fruit, black and 

fresh bread, and all kinds of uncooked vegetables. 

In order to minimize the risk of contrast agent-induced nephrotoxicity, it should be ensured that 

hydration is sufficient before and after intravascular and intrathecal administration of 

İOPOLİMİD (see "Intravascular use" - "Kidney failure"). This is especially important in patients 

with multiple myeloma, diabetes mellitus, polyuria, oliguria, hyperuricemia, the newborn, young 

children and the elderly. 

Additional information on special populations: 

Pediatric population: 

Young children (age <1 year) and especially neonates are very sensitive to electrolyte imbalance 

and haemodynamic changes. Care should be taken regarding the amount of contrast agent 

administered, the technical performance of the radiological procedure and the patient's condition. 

4.6 Pregnancy and lactation 

General recommendation 

Pregnancy category: C 

Women with childbearing potential/Contraception 



Since İOPOLİMİD is a single-use preparation applied for diagnostic imaging, it does not require 

an additional method of contraception. 

Pregnancy 

Animal studies are insufficient for effects on pregnancy/and/or/embryonal/fetal development/and/ 

birth/and/or/postnatal development (see Section 5.3 Preclinical safety data). The potential risk for 

humans is unknown. 

İOPOLİMİD should not be used during pregnancy unless necessary.  

X-ray examinations should be avoided during pregnancy. Adequate and controlled studies have 

not been conducted in pregnant women. There is not enough data to show that non-ionic contrast 

agents are safe for use in pregnant women. As far as possible, radiation should be avoided during 

pregnancy and the benefits of X-ray examination with or without contrast agent should be 

carefully weighed against possible risks. 

Animal studies do not show any detrimental effects on pregnancy, embryonal/fetal development, 

birth or postnatal development following diagnostic iopromide administration in humans. 

Lactation 

The safety of İOPOLİMİD in breastfed babies has not been investigated. A very small amount of 

contrast agent can pass into breast milk. 

 

4.7 Effects on ability to drive and use machines 

It is not known. However, due to the risk of reaction, it is not recommended to drive or use 

machines within 1 hour after the last injection (see Section 4.4. Special warnings and precautions 

for use). 

 

4.8 Undesirable effects 

The undesirable effects associated with the use of iodinated contrast media are usually mild or 

moderate and of a temporary character. However, severe, life-threatening reactions and even 

death have been reported. Nausea, vomiting, pain sensation and general feeling of warmth are the 

most frequently recorded reactions. 

Adverse reactions are listed below by system organ class (MedDRA) and by frequency. The 

degrees of frequency are defined as follows.: Very common (≥ 1/10); Common (≥ 1/100 to < 

1/10); Uncommon (≥ 1/1.000 to < 1/100); Rare (≥ 1/10.000 to < 1/1.000); Very rare (< 1/10.000); 

Not known (cannot be estimated from the available data) 

Tüm endikasyonlar: 

Immune system disorders 

Uncommon: Anaphylactoid reactions, extreme 



Rare: Anaphylactoid shock (including fatal cases) 

Endocrine diseases 

Rare: Thyroid function changes, thyrotoxic crisis 

Nervous system disorders 

Uncommon: Dizziness, restlessness  

Rare: Paraesthesia / hypoesthesia, confusion, anxiety, agitation, amnesia, speech disorders, 

somnolence, loss of consciousness, coma, tremor, convulsion, paresis / paralysis, cerebral 

ischemia / infarction, stroke, transient cortical blindness * 

Eye disorders 

Uncommon: Blurred / disturbed vision 

 Rare: Conjunctivitis, lacrimation 

Ear and labyrinth disorders 

Rare: hearing disorders. 

Cardiac disorders 

Uncommon: Arrhythmia  

Rare: Palpitations, chest pain / tightness, bradycardia, tachycardia, cardiac arrest, heart failure, 

myocardial ischaemia / infarction, cyanosis 

Vascular disorders 

Uncommon: Vasodilation  

Rare: Hypotension, hypertension, shock, vasospasm *, thromboembolic events * 

Respiratory, thoracic and mediastinal disorders 

Uncommon: Sneezing, cough 

 Rare: Rhinitis, dyspnoea, mucous swelling, asthma, hoarseness, larynx / pharynx / tongue / facial 

edema, bronchospasm, larynx / pharynx spasm, pulmonary edema, respiratory failure, respiratory 

arrest 

Gastrointestinal disorders 

Common: Nausea  



Uncommon: Vomiting, taste disturbances  

Rare: Throat irritation, dysphagia, swollen salivary glands, abdominal pain, diarrhea 

Skin and subcutaneous tissue disorders 

Uncommon: Urticaria, pruritis, rash, erythema  

Rare: Angioedema, mucocutaneous syndrome (eg Stevens-Johnson or Lyell's syndrome) 

General disorders and administration site conditions 

Common: Feelings of warmth or pain, headache Uncommon: Fracture, chills, sweating, 

vasovagal reactions Rare: Pallor, body temperature changes, edema, local pain in case of 

extravasation, mild temperature and edema, inflammation and tissue damage *occurrence only in 

intravascular use estimates of prevalence are based on data from pre-authorization studies on 

more than 3900 patients, post-authorization studies on more than 74000 patients, as well as 

spontaneous reporting and literature (estimates of incidence are predominantly based on 

intravascular use). 

Renal and urinary tract disorders 

Uncommon: Renal impairment*  

Rare: Acute renal failure * 

General disorders and administration site conditions 

Common: Feelings hot or pain, headache  

Uncommon: Fracture, chills, sweating, vasovagal reactions  

Rare: Pallor, body temperature changes, edema, local pain in case of extravasation, mild 

temperature and edema, inflammation and tissue damage  

* Occurrence only in intravascular use  

Estimates of prevalence are based on data from pre-authorization studies on more than 3900 

patients, post-authorization studies on more than 74000 patients, as well as spontaneous reporting 

and literature (estimates of incidence are predominantly based on intravascular use). 

ERCP: 

In addition to the undesirable effects listed above, the following undesirable effects may occur 

during ERCP: High pancreatic enzyme level (frequent), pancreatitis (rare). 

 

 



4.9 Overdose and therapy 

Acute toxicity studies in animals did not show an acute risk of intoxication following use of 

İOPOLİMİD. 

Intravascular overdose may include symptoms such as fluid and electrolyte imbalance, renal 

failure, and cardiovascular and pulmonary complications. 

Fluid, electrolyte and kidney functions should be monitored. Overdose treatment should support 

vital functions. 

İOPOLİMİD can be dialysed. In the event of accidental intravascular overdose in humans, water 

and electrolyte losses must be compensated by infusion. Renal function should be monitored for 

at least the following 3 days. If necessary, hemodialysis can be used to remove the contrast 

medium load from the patient's system. 

 

5. PHARMACOLOGICAL PROPERTIES 

 

5.1 Pharmacodynamic properties 

Pharmacotherapeutic Group: Iodinated X-ray contrast agents 

ATC Code: V08AB05  

 

Mechanism of action 

The contrasting agent in İOPOLİMİD is a derivative of isophthalic acid with triiodine, and 

iodine, which is tightly bound in it, absorbs X-rays. 

Contrasting agent of İOPOLİMİD, iopromide, is a triiode, nonionic, water-soluble x-ray contrast 

agent with 791.12 molar weight. Physico-chemical properties of İOPOLİMİD 300 mgI/ml 

Solution For Injection are shown below. 

 

Iodine concentration (mg / ml) 300 mg I/ml 

Osmolality at 37°C (osm/kg H2O)* 

 

734* 

Density (g/ml)  

At 20°C 

At 37°C 

 

 

1.332 

1.323 

 

pH Value 6.5-8.0 
* The freezing point descent method was studied by directly measuring the solution at 37 ⁰C. 

 

5.2 Pharmacokinetic properties 

General properties: 

Distribution: 



Following intravenous administration, İOPOLİMİD is rapidly distributed in the extracellular 

space with a half-life of 3 minutes. 

The rate of plasma protein binding at a concentration of 1.2 mg I per ml in plasma is 0.9 ± 0.2%. 

It cannot cross the blood-brain barrier, but only a small amount can cross the placenta (rabbit). 

5 minutes after intravenous bolus injection of İOPOLİMİD (within 1-5 minutes), approximately 

28 ± 6% of the dose is present in the total plasma volume, regardless of the volume applied. 

 

Biotransformation 

No metabolites of iopromidine are detected in humans as a result of the administration of valid 

clinical doses. 

Elimination: 

In patients with normal renal function, the elimination half-life is approximately 2 hours, 

regardless of the dose administered. At recommended doses for diagnostic purposes, 

İOPOLİMİD is completely glomerular filtered. Renal excretion is about 18% of the dose 

administered 30 minutes after injection, about 60% after 3 hours and about 92% after 24 hours. 

Total clearance is 110 ml / min at low dose (150 mg I / ml) and 103 ml / min at high dose (370 

mg I / ml).  

 

Characteristic properties in patients 

In patients with severe renal failure, non-ionic contrast agents are removed by dialysis. 

Excretion is not affected in patients with liver dysfunction, as only 1.5% of the dose is excreted in 

the faeces after 3 days. 

 

5.3 Preclinical safety data 

Preclinical data do not indicate a risk for humans based on studies of safety pharmacology, 

repeated dose toxicity, genotoxicity and reproductive toxicity. 

Systemic toxicity  

In the experimental systemic tolerance studies conducted following repeated daily intravenous 

applications, there was no evidence against the diagnostic application of İOPOLİMİD in humans. 

Genotoxicity, carcinogenicity 

 In studies on genotoxic activity (gene-, chromosomal-, and genome mutation tests) neither in 

vitro nor in vivo mutagenic effect of İOPOLİMİD was found. 

Considering the absence of genotoxic effects and metabolic stability, pharmacokinetics and toxic 

effects on fast growing tissues, and since İOPOLİMİD is administered in a single dose for 

diagnostic purposes, there is no risk of carcinogenic effects for humans. 

Local tolerance and contact sensitivity potential 



 Local tolerance studies performed following repeated intravenous, single dose intraarterial, 

intramuscular, paravenous, intraperitoneal and conjunctival applications, in the veins, paravenous 

tissues, subarachnoidal space or mucosa; gave evidence that either no or very mild local side 

effects could be expected. 

Studies on contact sensitizing effect did not show any sensitizing potential. 

6. PHARMACEUTICAL PARTICULARS 

6.1 List of Excipients 

Calcium disodium EDTA  

Trometamol  

Dilue hydrochloric acid (10%)  

Water for injection 

 

6.2 Incompatibilities 

It should not be mixed with other drugs to avoid possible risk of incompatibility.  

 

6.3 Shelf Life 

24 months 

 

6.4 Special precautions for storage 

Store at room temperature below 25°C. 

Protect from light and x-rays. 

6.5 Nature and contents of container 

It is available as 1 piece in the box, in a colorless Type II glass vial closed with a chlorobutyl 

rubber stopper and an aluminum flip-off cap; in 50ml, 100ml and 200ml volumes.  

6.6 Special precautions for disposal and other handling 

Do not throw away drugs that have expired or are not used! Deliver to the collection system 

determined by the Ministry of Environment and Urbanism. 

IOPOLIMID should be brought to a temperature suitable for body temperature before use. 

Visual Inspection: IOPOLIMID is available as a ready-to-use clear, colorless to pale yellow 

solution. 

The contrast medium should be visually inspected prior to use and should never be used when 

discoloration is observed, the presence of particles (including crystallization) or damage to the 

bottle. Since IOPOLIMIDE is a highly concentrated solution, crystallisation (milky cloudy 

appearance and / or sedimentation or crystals in solution) may occasionally occur. 

Vials Contrast medium solution should not be drawn into the infusion bottle connected to the 

syringe or infusion set until just prior to the examination. 



The cap should never be punctured more than once to avoid large numbers of microparticles from 

the plug into the solution. Long-tipped cannulae with a maximum diameter of 18 G are 

recommended for puncturing the rubber stopper and withdrawing the contrast agent. 

Nocore-Admix cannulas are particularly suitable). 

After an administration, the increased contrast medium solution should not be used again. 
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